

**SALT SPRAY TEST REPORT**

**METHOD: ASTM B117**

PROJECT INFORMATION			
DATE:	06-15-2021	HOURS TESTED:	750 Hours
REFERENCE:	29772	SUBSTRATE:	Steel
LAB NUMBER:	SS-3023	PRODUCT:	TCI-9820-7146
SALESMAN:	Todd Lightner	PRETREATMENT:	Unknown
CUSTOMER:	Steeda Engineer & MFG.	CONTACT:	Scott Boda
PROJECT NOTES			

\*All parts passed the MEK cure testing prior to being placed into the salt spray chamber.

PROJECT TESTING OVERVIEW								
Sample ID	ASTM D 1654 Proc. A Method 2				ASTM D610	ASTM D714	ASTM D1186	
	Min mm	Max mm	Mean mm	Scribed Rating	Field Rating	Blister Rating	Film Thickness	
<b>TCI-9820-7146</b>								
Part # 1	0	0	0	10	9	N	10	8.1-10.3
Part # 2	Un-Scribed Part				9	F	0	5.3-5.6



Tony Myrick  
 Product Testing Manager  
 TCI Powder Coating  
 Email: testlab@tcipowder.com  
 Phone: (229)-937-1274